Ventricular Fibrillation/Pulseless Ventricular Tachycardia

(VF/VT) Algorithm

e ABCs
e Perform CPR until defibrillator attached
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Defibrillate once with joule setting appropriate for biphasic defibrillator; 360 J for monophasic machine
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Resume CPR
Obtain IV access
Intubate
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After 2 minutes of CPR, check pulse and rhythm

Persistent or Return of
recurrent VF/VT spontaneous
circulation
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Defibrillate and resume CPR ¢ Assess vital signs
e Epinephrine e Support airway
1 mg IV push; repeat every 3-5 min e Support breathing

¢ Provide medications
appropriate for blood

v pressure, heart rate

and rhythm
After 2 minutes of CPR, defibrillate
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Alternate medications of probable benefit with one
shock after each medication:
e Amiodarone
300 mg IV push; repeat once in 3 — 5 minutes OR
e Lidocaine
1.0-1.5 mg/kg IV push; repeat 0.5 — 0.75 mg/kg in
3-5 min to total of 3 mg/kg OR
e Magnesium sulfate
1-2 g IV for torsades de pointes (standing order)
or suspected hypomagnesemic state or
refractory VF (verbal order)

Asystole or pulseless
electrical activity

(Go to asystole/PEA
algorithm)
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